FILED 9/22/2023
DOCUMENT NO. 05345-2023
FPSC - COMMISSION CLERK

CLASS A
WATER AND/OR WASTEWATER UTILITIES

FINANCIAL, RATE
AND ENGINEERING
MINIMUM FILING REQUIREMENTS

VOLUME |

OF
Pluris Wedgefield, LLC

Exact Legal Name of Utility

FLORIDA PUBLIC SERVICE COMMISSION

FOR THE

Test Year Ended: 12/31/2022

PSC 1028 (12/20)
Rule 25-30.437, F.A.C.



CLASS A WATER AND/OR WASTEWATER UTILITIES
FINANCIAL, RATE AND ENGINEERING
MINIMUM FILING REQUIREMENTS

INDEX

SCHEDULE PAGE(S) DESCRIPTION OF SCHEDULE
RATE BASE
A-1 1 Water Rate Base - Final
A-1(a) 2 Water Rate Base - Interim
A-2 3 Wastewater Rate Base - Final
A-2(a) 4 Wastewater Rate Base - Interim
A-3 5 Adjustments to Rate Base - Final
A-3(a) 6 Adjustments to Rate Base - Interim
[...]
Explanation: Provide a schedule of gallons of water pumped, sold and unaccounted for each month of the test
year. The gallons pumped should match the flows shown on the monthly operating reports sent to DER. The
other uses may include plant use, flushing of hydrants and water and sewer lines, line breakage's and fire flows.
Provide all calculations to substantiate the other uses. If unaccounted for water is greater than 10%, provide an
explanation as to the reasons why; if less than 10%, Columns 4 & 5 may be omitted.

(1) ) ®) (4) (5) (6)

Total
Gallons Gallons Gallons Other Unaccounted %
Month/ Pumped Purchased Sold Uses For Water Unaccounted
Year (000) (000) (000) (000) (1)+(2)-(3)-(4) For Water
Jan-22 12,578 0 8,683 3,600 295 23 %
Feb-22 13,118 0 8,086 3,625 1,407 10.7
Mar-22 11,393 0 7,759 3,650 (16) -0.1
April-22 12,439 0 8,592 3,950 (103) -0.8
May-22 12,137 0 8,717 3,725 (305) 25
June-22 14,344 0 9,498 3,800 1,046 7.3
July-22 14,732 0 8,445 4,200 2,087 14.2
Aug-22 15,217 0 8,366 3,885 2,966 195
Sept-22 13,068 0 8,149 3,660 1,259 9.6
Oct-22 12,528 0 7,909 4,050 569 45
Nov-22 13,011 0 8,172 4,400 439 3.4
Dec-22 13,279 0 8,085 3,785 1,409 10.6
Total 157,844 - 100,460 46,330 11,054 7.00 %

Note: Gallons sold will not agree to gallons sold from the Billing Analysis on Schedule E-14 and E-2 due to the
rounding of gallons sold to the nearest 1,000 gallons as required by the Billing Analysis instructions on Schedule E-14.
The difference of 59 gallons (000) is immaterial. Column (3) does agree to the 2022 Annual Report on page W-11.

137



Gallons of Wastewater Treated Florida Public Service Commission
In Thousands of Gallons

Schedule F-2
Pluris Wedgefield, LLC Page 1of 1
Docket No.: 20230083-WS Preparer: Dan Winters

Test Year Ended: 12/31/2022

Explanation: Provide a schedule of gallons of wastewater treated by individual plant for each month of the
historical test year. Flow data should match the monthly operating reports sent to DER.

(1) (2) () (4) (5) (6)
Total Purch.
Month/ Individual Plant Flows (000) Total Plant Sewage
Year No. 1 N/A N/A N/A Flows Treatment
Jan-22 6,650 6,650 none
Feb-22 6,032 6,032
Mar-22 6,232 6,232
April-22 7,422 7,422
May-22 8,300 8,300
June-22 7,051 7,051
July-22 9,104 9,104
Aug-22 10,400 10,400
Sept-22 10,900 10,900
Oct-22 8,949 8,949
Nov-22 9,037 9,037
Dec-22 9,411 9,411
Total 99,488 - - - 99,488 -

138



Water Treatment Plant Data Florida Public Service Commission

Pluris Wedgefield, LLC Schedule F-3
Docket No.: 20230083-WS Page 1 of 1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide the following information for each water treatment plant. If the system has water plants
that are interconnected, the data for these plants may be combined. All flow data must be obtained from the
monthly operating reports (MORs) sent to the Department of Environmental Regulation.

GPD
DATE (000's)
Finished Water Pumped
1. Plant Capacity 7/2013 1,037
The hydraulic rated capacity. If different from that shown on the
DEP operating or construction permit, provide an explanation.
2. Maximum Day 6/12/2022 736
The single day with the highest pumpage rate for the test year.
Explain, on a separate page, if fire flow, line-breaks or other
unusual occurrences affected the flow this day.
(There is no record of any unusual occurrences)
Maximum Day without unusual occurances 6/12/2022 490
3. Five-Day Max Month 1) 6/17/2022 553
The five days with the highest pumpage rate from the month with ~ (2) ~ 6/18/2022 ___ 510
the highest pumpage rate during the test year. Explain, on a ) 6/19/2022 557
separate page, if fire flow, line-breaks or other unusual 4) 6/23/2022 542
occurrences affected the flows on these days. (5) 6/12/2022 736
(There is no record of any unusual occurrences) AVERAGE 592
4. Five-Day Max Year Q) 6/17/2022 553
2 6/18/2022 570
The five days with the highest pumpage rate from any one month  (3) 6/19/2022 557
in the test year. Provide an explanation if fire flow, line-breaks or  (4) 6/23/2022 542
other unusual occurrences affected the flows on these days. (5) 6/12/2022 736
(There is no record of any unusual occurrences) AVERAGE 592
5. Average Daily Flow
Max Month 7/2022 491
Annual 13,278,000
6. Required Fire Flow (800 gpm for 4 hours) 192,000

139



Wastewater Treatment Plant Data Florida Public Service Commission

Pluris Wedgefield, LLC Schedule F-4
Docket No.: 20230083-WS Page 1of1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide the following information for each wastewater treatment plant. All flow data must be
obtained from the monthly operating reports (MORS) sent to the Department of Environmental Regulation.

MONTH
1. Plant Capacity 12/2022
The hydraulic rated capacity. If different from that shown on the
DER operating or construction permit, provide an explanation.
2. Average Daily Flow Max Month 9/2022
3 Average 3 Month Max Flow 9/2022
4 Average Annual Daily Flow 12/2022

An average of the daily flows during the peak usage month
during the test year. Explain, on a separate page, if this peak-
month was influenced by abnormal infiltration due to rainfall
periods.

140

GPD
(000's)

330

335

321

270




Used and Useful Calculations Florida Public Service Commission
Water Treatment Plant

Pluris Wedgefield, LLC Schedule F-5
Docket No.: 20230083-WS Page 1 of 2
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and
useful percentages for the water treatment plant(s) for the historical test year and the projected test year (if
applicable).

Line
No.

1 Source of Supply and Water Treatment & Pumping Plant
2 Used and useful calculations are based on Rule 25-30.4325

3 E = Firm Reliable Capacity (Sch. F-5, page 2) 384,000 gpd
4 Demand

5 A= Maximum Day Demand (Sch. F-3) 490,000 gpd
6 = Property needed to serve five years after TY (Sch. F-8) 18,170 gpd
7 = Fire flow demand (Sch. F-3) 192,000 gpd
8 D= Excess Unaccounted for water 11,054 gpd
9 Percent Used & Useful = (A +B + C - D)/E x 100%, = 100.0%

10 Water Storage (Sch. F5, page 2)
11 Used and useful calculations are based on Rule 25-30.4325, F.A.C.

12  Usable storage capacity of 350,000 is less than the peak day demand,
13  the storage capacity is considered to be used and useful. 100.0%

14  Water Distribution System

15 Capacity is 1,911 ERCs. Average Test Year Connections is 1,699. Annual customer growth rate
16  estimated at 12.6 ERCs. Statutory growth period of 5 years allows for 63 ERCs. However, no part
17  of the water distribution system can be removed without adversely impacting the ability to reliably
18 serve the remaining customers.

19 Used and Useful = 100.0%

Recap Schedules: A-5,A-9,B-13

141



Used and Useful Calculations Florida Public Service Commission
Water Treatment Plant

Pluris Wedgefield, LLC Schedule F-5
Docket No.: 20230083-WS Page 2 of 2
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and
useful percentages for the water treatment plant(s) for the historical test year and the projected test year (if
applicable).

Line
No.

1 Firm Reliable Capacity
2 Source of Supply and Water Treatment Plant

Well #2 Well #3 Total
3 Pumping Capability (PC) - Gallons per Minute (gpm) 400 600 1,000
4 Firm Reliable Capacity - GPD
5 (PC at 16 hours and largest well removed) 384,000 removed 384,000

Storage
The Water Treatment Plant contains one (1) ground storage tank with a

6
7
8 cascade aerator on top. The ground storage tank is separated into an inner and outer tank.
9 The inner tank has a capacity of 71,000 gallons and the outer tank has a capacity of

10 279,000 gallons. Total storage capacity 350,000.

11  The cascade aerator located on top of the ground storage tank has a capacity of 2,000

12 gpm, which exceeds the combined pumping capacity of the raw water sources. However,
13  the MIEX units should effectively remove the hydrogen sulfide from the water, thus

14  making the cascade aerator unnecessary.

Recap Schedules: A-5,A-9,B-13

142



Used and Useful Calculations (Interim Rates) Florida Public Service Commission
Water Treatment Plant

Pluris Wedgefield, LLC Schedule F-5 (a)
Docket No.: 20230083-WS Page 1of 1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and
useful percentages for the water treatment plant(s) for the historical test year and the projected test year (if
applicable).

Line
No.

1 Not Applicable

Recap Schedules: A-5,A-9,B-13

143



Used and Useful Calculations Florida Public Service Commission
Wastewater Treatment Plant

Pluris Wedgefield, LLC Schedule F-6
Docket No.: 20230083-WS Page 1 of 2
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used
and useful percentages for the wastewater treatment plant(s) for the historical test year and the projected

Line
No.

1 Wastewater Treatment Plant

An existing 0.40 MGD (AADF) design capacity (limited to 0.330MGD permitted capacity) contact
stabilization activated sludge domestic wastewater treatment plant consisting of flow equalization,
influent screening, contact aeration, re-aeration, secondary clarification, chemical feed facilities,
two multi-media filters, one Aqua-Disk membrane filter, followed by twin chlorine contact tanks,

a flow measuring tank, chlorine residual and turbidity analyzer and recorders, motorized diversion
valves and aerobic digestion of residuals.

Also, a 2.15 million gallon reject storage/percolation pond with pump-back provisions to return
reject water to the plant headworks for additional treatment and a 7.18 million gallon lined

wet weather storage pond.

©CoOoO~NOUA~,WDN

=Y
o

11 Based on test year flows

12 D = Permitted Capacity, AADF (Sch. F-4) 330,000 gpd
13 Demand

14 A = AADF (Sch. F-4) 270,000 gpd
15 B = Property needed to serve 5 years after test year (Sch. F-8) 18,170 gpd
16 Calculated used and useful 87.3%

17 Regardless of the above calculation the reuse portion of the wastewater treatment plant
18 providing irrigation water to the local golf course and is therefore considered 100% used and useful.

Recap Schedules: A-6,A-10,B-14

144



Used and Useful Calculations Florida Public Service Commission
Wastewater Treatment Plant

Pluris Wedgefield, LLC Schedule F-6
Docket No.: 20230083-WS Page 2 of 2
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used
and useful percentages for the wastewater treatment plant(s) for the historical test year and the projected

Line
No.

1 Not Applicable

Recap Schedules: A-6,A-10,B-14

145



Used and Useful Calculations (Interim Rates) Florida Public Service Commission
Wastewater Treatment Plant

Pluris Wedgefield, LLC Schedule F-6(a)
Docket No.: 20230083-WS Page 1 of 1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used
and useful percentages for the wastewater treatment plant(s) for the historical test year and the projected

Line
No.

1 Not Applicable

Recap Schedules: A-6,A-10,B-14

146



Used and Useful Calculations Florida Public Service Commission
Water Distribution and Wastewater Collection Systems

Pluris Wedgefield, LLC Schedule F-7
Docket No.: 20230083-WS Page 1 of 1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and
useful percentages for the water distribution and wastewater collection systems for the historical and the
projected test year (if applicable). The capacity should be in terms of ability to serve a designated number of
connections. It should then be related to actual connected density for historical year calculations. Explain all
assumptions for projected calculations. If the distribution and collection systems are entirely contributed or built-
out, this schedule is not required.

Line

No.
1  Water Distribution and Wastewater Collection Systems
2 = ERCs for Service (per PSC-08-0827-PAA-WS) 1,911 ERCs
3 Demand
4 = Average SFRs (Sch. F-9) 1,699 SFR's
5 B= Property needed to serve five years after TY (Sch. F-8) 63 ERC's
6 Calculated Percent Used & Useful = (A + B - C)/D x 100%, = 92.2%
7 Actual Percent Used & Useful = 100.0%

Note: No part of the water distribution system can be removed without adversely impacting the ability
to reliably serve the remaining customers.

147



Margin Reserve Calculations Florida Public Service Commission

Pluris Wedgefield, LLC Schedule F-8
Docket No.: 20230083-WS Page 1 of 1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: If a margin reserve is requested, provide all calculations and analyses used to determine the amount
of margin reserve for each portion of used and useful plant.

Line
No.

1 Water Source, Pumping, Treatment & Storage

2 PN=EGxPTx U

3 where:

4 EG = Equivalent annual growth in ERCs 12.6 ERCsl/yr

5 PT = Post test year period per statute 5 yrs

6 U = Unit of measure utilized in U&U calculations. 288 gpd/ERC, MDD
7 PN = Property needed expressed in U units 18,170 gpd

8 Wastewater Treatment & Disposal

9

10  No margin of reserve is requested for the wastewater treatment and disposal.
11
12
13

14

15  Water Distribution & Wastewater Collection Systems
16 PN=EGxPTxU

17  where:

18 EG = Equivalent annual growth in ERCs 12.6 ERCsl/yr
19 PT = Post test year period per statute 5 yrs

20 U = Unit of measure utilized in U&U calculations. 1 ERC

21 PN = Property needed expressed in U units 63 ERCs

148



Equivalent Residential Connections - Water Florida Public Service Commission

Pluris Wedgefield, LLC Schedule F-9
Docket No.: 20230083-WS Page 1 of 1
Test Year Ended: 12/31/2022 Preparer: Dan Winters

Explanation: Provide the following information in order to calculate the average growth in ERC's for the last five years,
including the test year. If the utility does not have single-family residential (SFR) customers, the largest customer class
should be used as a substitute.

@ @ 3 4 ®) (6) O ©) ©
SFR Gallons/ Total Total Annual
Line SFR Customer ERC's Gallons ERC Gallons ERCs % Incr.
No. Year Beginning Ending Average Sold (5)/(4) Sold (7)/(6) in ERCs
1 2018 1,616 1,624 1,620 95,389 59 98,451 1,669 ---
2 2019 1,624 1,638 1,631 90,364 55 93,411 1,698 17 %
3 2020 1,638 1,676 1,657 93,764 57 97,725 1,714 0.9
4 2021 1,676 1,695 1,686 97,256 58 100,140 1,727 0.8
5 2022 1,695 1,703 1,699 97,924 58 100,460 1,732 0.3
6 Average Growth Through 5-Year Period (Col. 8) \ 0.755 %

149



Equivalent Residential Connections - Wastewater

Pluris Wedgefield, LLC

Docket No.: 20230083-WS

Test Year Ended: 12/31/2022

Florida Public Service Commission

Schedule F-10

Page 1 of 1

Preparer: Dan Winters

Explanation: Provide the following information in order to calculate the average growth in ERC's for the last five years,
including the test year. If the utility does not have single-family residential (SFR) customers, the largest customer class
should be used as a substitute.

Line
No.

1

2

0 ~

@) @ ®) 4 (5) (6) (@) 8 9)
SFR Gallons/ Total Total Annual
Total SFR ERC's Gallons ERC Gallons ERCs % Incr.
Year Beginning Ending Average Sold (5)/(4) Sold (7)/(6) in ERCs
2018 1,616 1,624 1,620 95,389 59 98,451 1,669
2019 1,624 1,635 1,630 90,364 55 93,411 1,698 1.738 %
2020 1,635 1,675 1,655 93,764 58 97,725 1,685 (0.766)
2021 1,675 1,690 1,683 97,256 58 100,140 1,727 2.493
2022 1,690 1,701 1,696 97,924 58 100,460 1,732 0.290
Average Growth Through 5-Year Period (Col. 8) 0.755 %

The gallons sold shown for SFRs are water gallons, not wastewater gallons sold. Wastewater gallons sold to SFRs are
capped and to use them and then convert to total ERCs distorts that number.

150



	COVER
	CONTENTS
	A 1
	A 2
	A 3
	A 4
	A 5
	A 5a
	A 5b
	A 6
	A 6a
	A 6b